Section 50

AXLE & WHEEL - Rear Hub

50-1

o

4 2

Westward Industries Ltd.
Interceptor Il Parts Manual V.1.3



Section 50 AXLE & WHEEL - Rear Hub 50-2
REF. PART NAME PART NO. QTY. VIN #
1 Hub Assembly, RH 1-54-014 1
Hub Assembly, LH (not shown) 1-54-013 1
2 Knuckle LH 51715-07000 1
Knuckle, RH (not shown) 51716-07000 1
3 Bearing Drive Axle 51720-02000
4 Hub - Drive 51750-07001 2
5 Brake, Disc 58411-07300 2
6 Assy. Rear Caliper LH (not shown) 1-58-017 1
Assy. Rear Caliper RH 1-58-018 1
7 Snap Ring (not Shown) 51718-07000 2
8 M12x1.25x25 Class 8.8 Hd Bolt 774226 4
9 M12 Lock Washer 774204 4

Westward Industries Ltd.

Interceptor Il Parts Manual V.1.3



Section 50 AXLE & WHEEL - Front Hub 50-3

Westward Industries Ltd.
Interceptor Il Parts Manual V.1.3



Section 50 AXLE & WHEEL - Front Hub 50-4
REF. PART NAME PART NO. QTY. VIN #
1 Front Hub Assembly 1-50-004 1

2 Front Axle 1-50-111 1

3 Shield, Front Axle 344039 2

4 Seal, Front Hub 1-50-114 2

5 Bearing Cone, Front Hub 1-50-116 2

6 Bearing Race, Front Hub 1-50-115 2

7 Front Hub Machined 1-50-120-01 1

8 Axle Sleeve 1-50-112 1

9 Jam Nut 774127 1

10 Disc, Front Brake 58411-07300 1

11 M12 x 1.5 x 25 Class 8.8 Hex Head Bolt 774315 4

12 M12 LockWasher (Not shown) 774204 4

Westward Industries Ltd.
Interceptor Il Parts Manual V.1.3



Section 50 AXLE & WHEEL - Tire & Wheel Cover 50-5

Westward Industries Ltd.
Interceptor Il Parts Manual V.1.3



Section 50 AXLE & WHEEL - Tire & Wheel Cover 50-6
REF. PART NAME PART NO. QTY. VIN #

1 Assembly Tire And Rim 1-50-003 3

2 Tire 370059 3

3 Wheel Rim E-130 3

4 Rear Wheel Nuts 52950-24000 8

5 Front Wheel Bolts 371079 4

6 Hub Cap 52960-02150 2

Westward Industries Ltd.
Interceptor Il Parts Manual V.1.3



